
Project No: AESPL/EIA/10/CRZ/076 

Environmental Impact Assessment Report 

Proposed Golf Resort at 

Village Tiracol, Goa 

 

B
a

se
li

n
e

 M
o

n
it

o
ri

n
g

: 
   

   
   

  

S
u

m
m

e
r 

2
0

1
1

 

&
   

   
   

   
   

   
   

   
   

   
   

   
   

  

C
o

n
fi

rm
a

to
ry

 m
o

n
it

o
ri

n
g

 i
n

 

F
e

b
ru

a
ry

 2
0

1
7

 

by 

Leading Hotels Limited 

 

March - 2017 

Environmental Consultant: Aditya Environmental Services Pvt. Ltd., Mumbai 

QCI- NABET Accredited EIA Consultant 

www.aespl.co.in 



Environmental Impact Assessment                                       Proposed Golf Resort at Village Tiracol, Goa 

Declarations 

 Environmental Consultant 
[...]
Table 2.14 Break-Up of Grey & Black Water Generation from Resort (during Peak season) 

Sr. 
No. 

Head 
Total Water 

Required (LPD) 
Water Break – Up (LPD) 

      Grey Black Used / Lost 

1.0 Resort Villas 90,000 66,500 20,000 3,500 

2.0 Staff rooms 7,000 4,000 2,000 1,000 

3.0 Swimming Pool for resort  9,700 8,700 0 1,000 

4.0 Guest Areas 1,57,500 1,15,000 38,000 4,500 

5.0 Premium Resort Villas 1,60,300 1,17,000 38,000 5,300 

6.0 
Swimming Pool/Spa for 
Premium Villas 

27,000 24,000 0 3,000 

7.0 Kitchen, F&B 50,000 0 50,000 0 

8.0 Laundry 50,000 0 50,000 0 

  TOTAL 5,51,500 3,35,200 1,98,000 18,300 

  ROUNDED OFF TO 5,55,000 3,35,000 2,00,000 20,000 



Environmental Impact Assessment                                      Proposed Golf Resort at Village Tiracol, Goa 

Chapter 2 –Project Description 

 Environmental Consultant 
Page 66 

Aditya Environmental Services 
 Pvt. Ltd. 

Overall Water Requirement (Potable and Non Potable) 

Water will also be required for non potable requirements like irrigation, landscape and 
cooling water makeup. The peak water requirement for the proposed development is 
about 2550 cmd – of this non potable water required will be 1900 cmd, while potable 
demand is 650 cmd.  The table below presents the total water requirement for potable 
and non potable purposes for the project and its sourcing details. 

Table 2.15 Total Water Requirement – Potable + Non Potable (during Peak season) 

Sr. No Development Elements Requirement 

(Cmd) 

TOTAL NON POTABLE WATER REQUIREMENTS  

1. Golf Course  -  Irrigation 1200 

2. Landscape- Irrigation 500 

3. Landscape- Water Features 50 

4. Cooling Water Makeup 150 

5. TOTAL non potable water requirement 1900 

WATER MANAGEMENT INITIATIVES 

1. STP Recycled – Black Water 500 

2. STP Recycled  - Grey water 

3. Under surface storage runoff 300 

4. Non potable water from public source 1100 

5. Total  1900 

POTABLE WATER REQUIREMENT 

1. Resort-Villas, Public Spaces, & All Utilities  555 

2. Community facilities like Tiracol village, Disaster Mgt Site, 
Primary school, Health Centre etc 

95 

3. Total 650 

WATER SOURCE 

   1. Water from borewell extraction 250 

   2. Water from public source 400 

 Total  650 

2.10.2 Sourcing of Water 

2.10.2.1 Construction Phase 

During construction water for potable use will be sourced from PWD through water 
tank at Tiracol village or RO treatment provided to bore well water. Water requirement 
will be supplemented by creation of lakes for rain water harvesting at  the site and 
topped up if necessary using water  tankers.  



Environmental Impact Assessment                                      Proposed Golf Resort at Village Tiracol, Goa 

Chapter 2 –Project Description 

 Environmental Consultant 
Page 67 

Aditya Environmental Services 
 Pvt. Ltd. 

2.10.2.2 Operation Phase 

Public Source: 

As can be seen from the above, the total (potable and non potable water requirement) 
from public source is 1,900 cmd. The source for this water is proposed from Water 
Resource Department (WRD), Goa, through a proposed pipe line which will come from 
Tuem. The Water Resource Department, Goa, will supply raw water from Tillari Canal 
via Dhargal-Tuem. The department has recently approved the laying of the required 
pipeline. However, this is irrigation quality water and will require treatment prior to 
use. Presently 85 MLD raw water is available from Tillari for Dhargal area in Pernem 
taluka, however it will be required to extend a 450 mm diameter raw water pipe line of 
1 MLD of  25 Kms length, from Dhargal to Tiracol, for the Project to treat and consume. 

The figure below shows the position of the water pipeline.  

The other souce for fresh water identified is the Maharashtra Jeevan Pradikaran 
Department, Maharashtra. This pipe line will come from Vengurla. 

Please refer to Annexure X for Application to Water Resources Department (WRD), Goa 
and Application to Maharashtra Jeevan Pradikaran Dept., Maharashtra for supply of 
water. The Water Resource Department has in-principle agreed for the supply of fresh 
water for the project. 

 

Figure 2.22 Water supply pipeline network existing in Pernem Taluka 



Environmental Impact Assessment                                      Proposed Golf Resort at Village Tiracol, Goa 

Chapter 2 –Project Description 

 Environmental Consultant 
Page 68 

Aditya Environmental Services 
 Pvt. Ltd. 

2.10.3 Water Recycling Initiatives 

In order to have reduced dependence on public source, the following water recycling 
initiatives will be implemented: 

(a) Sewage/Effluent Treatment with Recycle facilities  

(b) Rain Water Harvesting by Creating Lakes, Recharge of Aquifers. 

(c) Landscaping using Water Conservation Techniques and low water consuming Grass. 

2.10.3.1 Sewage/Effluent Treatment with Recycle Facilities 

Sewage/Effluent Collection Network 

The principal sources of sewage/effluent within the resort will be the toilet blocks, 

kitchen, laundry and floor cleaning. All the waste water from these sources will be 
collected through a network of underground sewerage pipes, chambers and manholes 
and channelized through the sewer network to the proposed Sewage Treatment Plant 
comprising of Black and Grey water treatment processes. The chambers and the 
manholes will provide access into the sewers for periodic cleaning. Ample ventilation to 
the sewers, to prevent formation of sulfur dioxide and hydrogen sulfide, will be 
provided. 

Sewerage system is proposed for the project as follows 

- Sewage shall be discharged to respective inspection chambers located near the 
buildings. 

- Kitchen waste shall be connected to the screen chamber,/ sand  grease traps 

prior to its connection to the sewerage system  
- Laundry discharge shall be connected to the dilution tank prior to its discharge 

in to the sewage system 
- Grey water (from hand wash, showers etc) will be routed separately to a grey 

water collection network and treated separately. 

Concept -Sewage / Effluent Treatment Plants 

The conceptual design for the Sewage treatment works for the project will separate the 
flows for grey water (from hand wash, showers and the like - i.e having low organic 
strength) and sewage water (from toilet blocks, kitchen etc) to reduce the amount of 
treatment required and the fluctuations in biological demand and surges in flow. 

Grey Water  

The grey water will have significantly lower chemical and biological oxygen demand, 
therefore to reduce the treatment loads onto the main STP a separate plant will be 
provided to deal with these loads. 

Sewage Water  

The remaining sewage water, mainly from the toilets, laundry and kitchen is to be 
treated in the sewage treatment plants located at the central Back of House. The treated 
sewage water will be used for Golf course irrigation purposes. Excess sludge will be 
mechanically dewatered mixed with biodegradable waste and composted. 



Environmental Impact Assessment                                      Proposed Golf Resort at Village Tiracol, Goa 

Chapter 2 –Project Description 

 Environmental Consultant 
Page 69 

Aditya Environmental Services 
 Pvt. Ltd. 

Treatment Systems 

Grey Water Treatment  

Grey water has minimum chemical and biological contamination and hence a filtration 
system to remove hair, lint and organic matter is proposed. Filtration systems have 
small pore size to remove bacteria and other waterborne pathogens as well. 

Two Ultrafiltration Grey Water Plants with a Total capacity of up to approximately 
350m³/day are proposed.  

The system is modular and has no use of chemicals and no moving parts, also, it can be 
expanded easily to meet future demand. The grey water is not expected to have a high 
biological loading; therefore reduction in BOD is not required for this system.  

The raw water for the grey water treatment system is anticipated not to exceed the 
following contamination loadings:  

Turbidity = ≤ 50 NTU  

Total Organic Carbon = ≤ 20 mg/L  

Biological Oxygen demand = negligible.  

The expected quality of the treated effluent will be as follows:  

Turbidity = ≤ 0.1 NTU  

Colloidal silica content = 98%  

Bacteria and pathogen removal = 99.99%  reduction, including Giardia,  

Cryptosporidium and Legionella  

As the mineral and bacteria removal of the system is sufficient for cooling tower make 
up water and irrigation, no further treatment is required. 

The Grey Water Treatment Scheme using Ultrafiltration is shown below: 

 

Figure 2.23 Grey Water Treatment Using Ultrafiltration Membrane 

 



Environmental Impact Assessment                                      Proposed Golf Resort at Village Tiracol, Goa 

Chapter 2 –Project Description 

 Environmental Consultant 
Page 70 

Aditya Environmental Services 
 Pvt. Ltd. 

Sewage Water treatment system  

For this project a Membrane Bioreactor (MBR) system is proposed as the main sewage 
treatment plant. This system has the following benefits: 

 Reduced land area usage  
 Reduced retention time  
 Reduced volume of sludge generated  
 Generates high quality effluent for direct reuse 

Process Description 

Primary Treatment facility  

The primary treatment facility consists of Collection Tank, Fine Screen and Raw Water 

Pump. The objective of this facility is to receive and store raw sewage, equalize 
fluctuation of incoming flow and its constituents, remove floating materials and 
screenings, and transfer raw sewage to MBR Unit.  

 Collect tank stores the Raw Sewage from the Resort. 
 Raw Water Pump - Sewage is pumped and transferred to MBR Tank. The pump 

will operate automatically according to the level inside the MBR tank.  
 Fine screen - The Fine Screen is installed prior to the MBR Tank. The mesh size of 

the screen is 1mm. The Fine Screen removes fine substances contained in the 
sewage such as toilet paper, hair, etc. to prevent clogging and/or scratching of 
membrane. Screenings are scraped automatically and discharged into a 
container.  

MBR (Membrane Bioreactor) facility  

The key process for the Membrane Bioreactor sewage treatment plant is the membrane 
bioreactor process, which removes most of BOD and SS contained in sewage.  

The system has two major functions. One is to remove organic matter (BOD) within 
sewage by activated sludge method. The activated sludge process injects oxygen into 
the aeration tank to make aerobic microorganism growth within the tank, and make 
those microorganisms oxidize and thus remove the organic content within the 
wastewater. The organic matter is partly oxidized to generate carbon dioxide, and 
partly used to grow bacteria. 

The Mixed Liquor Suspended Solids (MLSS) of the MBR system is 8,000 to 12,000 mg/L, 

and that is why the microorganism concentration can be maintained at high level. The 
time required for treatment can thus be reduced to approximately 30% of the 
conventional system. The other function is to separate solids from liquid using a 
membrane filter. The process removes suspended solids (SS) within the wastewater by 
membrane filtering. Since the pore size of the membrane is as fine as 0.1 micrometre, 
not only SS but also bacteria such as coliform bacteria can be removed. In addition, since 
the membrane unit is installed immersed within the aeration tank, the gravity 
sedimentation tank required for conventional systems can be eliminated.  

The MBR facility consists of aeration tank, membrane unit, filtered water pumps, and 
excess sludge pump. The raw sewage treated by the fine screen enters the aeration tank. 



Environmental Impact Assessment                                      Proposed Golf Resort at Village Tiracol, Goa 

Chapter 2 –Project Description 

 Environmental Consultant 
Page 71 

Aditya Environmental Services 
 Pvt. Ltd. 

Aeration Tank - Within the aeration tank, BOD is oxidized and removed by aerobic 

microorganisms maintained in high concentration. After those biological treatments are 
completed, solids-liquid separation is performed through the membrane unit installed 
within the aeration tank. The filtrate is discharged as treated water by the filtered water 
pump. The filtered water pump is automatically operated according to the water level 
within the aeration tank.  

Membrane Unit – The membrane unit consists of a membrane module for filtering and 
the air diffusing unit that feeds air for washing the surface (or backwashing) of the 
membrane module. The air dispersed from the air diffusing device cleans the surface of 
the membrane and at the same time provides oxygen required for biological treatment.  

Air Blower - The air blower continuously supplies air into the aeration tank in order to 

scour the membrane surface and facilitate biological treatment.  

Membrane washing unit - The membrane washing unit is provided for chemical 
washing of the membrane when the membrane is clogged. The membrane washing unit 
consists of a chemical solution tank, where sodium hypochlorite is dissolved and stored, 
and a chemical dosing pump, which feeds chemicals into the membrane. The frequency 
of washing is approximately once every 3 months, although it varies depending on 
operation conditions.  

Excess Sludge Pump - The sludge generated and settled within the aeration tank is 
transferred by the Excess Sludge Pump to the Sludge Storage Tank. The pump is 
submerged inside the MBR Tank and operated manually by the operator. 

The expected quality of sewage effluent and treated water for recycle is presented in 

Table below: 

Table 2.16 Expected Quality of Raw & Treated Sewage from Black Water Treatment 

Items Unit Raw Sewage Quality Treated Sewage Quality 

Average Daily Flow Rate cmd 200 200 

pH ----- 6 to 8 6 to8 

BOD mg/L 300 Less than 10 (target <5) 

COD Mg/L 1000 30 

Suspended solids Mg/L 300 < 5 (target < 1) 

Total Nitrogen  Mg/l 80 <5 (target < 1) 

Total Phosphorous Mg/l 20 <5 (target < 1) 

Total coiliforms CFU/100ml -- none 

E-Coli CFU/100ml -- none 

Oil/grease Mg/L 100 5 

 



Environmental Impact Assessment                                      Proposed Golf Resort at Village Tiracol, Goa 

Chapter 2 –Project Description 

 Environmental Consultant 
Page 72 

Aditya Environmental Services 
 Pvt. Ltd. 

 

 

 

Figure 2.24 MBR Schematic Diagram 

2.10.3.2 Rain Water Harvesting 

The average annual rainfall in Goa is more than 3000 mm and almost 75 % of the 

precipitation occurs during the months of June to September. Given the pervious nature 
of soil, rain water percolates underground. There are aquifers around the Tiracol Village 
which are both confined and  semi-confined in nature. Also the ground water table is 
found at shallow depth of less than 10m and vertically limited to less than 15 m. The 
porous nature of laterites on the plateau portions, enclosed within patches of soils, form 
a favorable condition for natural ground water recharge during rains. Besides, there is 
good scope for developing artificial structures for rain water harvesting so that ample 
quantity of rainwater can be stored and also recharged into the sub surface to maintain 
the ground water levels, thereby reducing the stress on potable water requirements.  
Table 3.14 presents rainfall data collected near the project site for the period 2006-
2010 & graphical plot presented below: 

Table 2.17 IMD Rainfall data, Goa 



Environmental Impact Assessment                                      Proposed Golf Resort at Village Tiracol, Goa 

Chapter 2 –Project Description 

 Environmental Consultant 
Page 73 

Aditya Environmental Services 
 Pvt. Ltd. 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2.25 Graphical Plot of Rainfall in Goa 2006- 2010 

2.10.4 Storm Water Management & Distribution 

Maximum storm water will be generated in the monsoon months, i.e. from May to 
September. The storm water drainage of the developed area will follow the natural 
contours of the site and thus avoid any flooding in the resort area. There will be 